

"This is a supersede report of USA00009631, dated October 30, 2017"

TEST REPORT

Applicant: Fairdeal Import & Export (Ont) Ltd
445 Annagem Blvd.
Mississauga, ON L5T 3A7

Attention: Asif Bandeali

E-Mail: asif@fiel.com

Sample Description as Declared :

Sample Description : Polyester Fabric
Color : White
Style # : SKU # POLY 170
Fabric/Garment Weight : 170 gsm
Fiber Content : 100% Polyester
No. of Samples: 1
End Use : Tradeshow Table Cloths
Care Instructions : Not Provided
Previous Report # : Not Applicable
Sample Received Date : October 16, 2017
Final Confirmation Received Date: October 23, 2017
Report Completion Date : October 30, 2017



For and on behalf of
Intertek Products Group North America :

Edwin Serrano
Account Manager

Intertek North America

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 60005
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY
AT-1348

"This is a supersede report of USA00009631, dated October 30, 2017"

TEST RESULTS:

Flame Retardants: Penta-BDE, Octa-BDE, and Deca-BDE Content

Test Method: Solvent extraction followed by GC/MS analysis.

Requirements: Various State Requirements

Penta-BDE & Octa-BDE

- Products or flame-retardant parts thereof: ≤ 0.1% by weight (For HI, MD, MN (exempt medical device), RI)
- Products: ≤ 0.1% by weight (For CA, IL, MI, NY, OR, VT)

Deca-BDE

- Products: ≤ 0.1% by weight (For MD, OR)
- Mattresses, mattress pads or upholstered furniture: ≤ 0.1% by weight (For VT)
- Plastic housing of televisions or computers: ≤ 0.1% by weight (For VT)
- Plastic shipping pallets: ≤ 0.1% by weight (For VT)

Test Results:

Components	Results (ppm)			Limit (ppm)
	Penta-BDE CAS# 32534-81-9	Octa-BDE CAS# 32563-52-0	Deca-BDE CAS# 1163-19-5	
1	<25	<25	<25	1000

Component Number	Component Description
1	White fabric - Style# Poly170

Conclusion: The product **does comply** with the requirements for the Penta-BDE, Octa-BDE and Deca-BDE flame retardants.

Intertek North America

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 60005
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY
AT-1348

"This is a supersede report of USA00009631, dated October 30, 2017"

Date of Revision	Reason of Revision
November 1, 2017	Report was revised to correct (typo) end use description name.

The test results stated in this report relate only to the item(s) tested. This test report may not be reproduced except in full, without written approval of Intertek.



*If you need assistance in interpreting these results or if you have any questions,
please feel free to call Customer Service Department*

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

Intertek North America

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 60005
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY
AT-1348